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Views shown are for parts illustrations only, not servicing procedures.

Text Codes:

AR - As Required

NA - Not Available

NS - Not Shown

00000000 - See Note

QTY - Quantity Example (QTY 3) (If Quantity not shown, Quantity = 1)

M - Model Example (M1) (If M Code not shown, then part is used on all Models)

Expanded Model Nomenclature:

Example

M1 - Model#1
M2 - Model#2
M3 - Model#3

Daikin North America, LLC is not responsible for personal injury or property damage resulting from improper
service. Review all service information before beginning repairs.

Warranty service must be performed by an authorized technician, using authorized factory parts. If service is
required after the warranty expires, Daikin North America, LLC also recommends contacting an authorized
technician and using authorized factory parts.

Daikin North America, LLC reserves the right to discontinue, or change at any time, specifications or designs
without notice or without incurring obligations.

For assistance within the U.S.A. contact: For assistance outside the U.S.A. contact:
Homeowner Support International Division

Daikin North America, LLC Daikin North America, LLC

19001 Kermier Road 19001 Kermier Road

Waller, Texas 77484 Waller, Texas 77484
855-770-5678-Telephone 713-861-2500-Telephone
713-863-2382-Facsimile 713-863-2382-Facsimile
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Functional Parts

Part

No: Description:

066964J CAPACITY SETTING ADAPTOR (M1)

065341J CAPACITY SETTING ADAPTOR (M5)

065336J CAPACITY SETTING ADAPTOR (M4)

065331J CAPACITY SETTING ADAPTOR (M2)

064060J CAPACITY SETTING ADAPTOR (M3)

2261089 DRAIN PUMP

2385699 FAN MOTOR (M1, M2)

2385707 FAN MOTOR (M3, M4, M5)

2393049 HEAT EXCHANGER ASSY. (M4)

2392945 HEAT EXCHANGER ASSY. (M1, M2)

2393018 HEAT EXCHANGER ASSY. (M3)

2393056 HEAT EXCHANGER ASSY. (MS5)

2392976 PRINTED CIRCUIT ASSY. (M1, M2)

2390792 PRINTED CIRCUIT ASSY.

2393032 PRINTED CIRCUIT ASSY. (M3, M4, M5)

4015730 REACTOR (M3, M4, M5)

4015749 REACTOR (M1, M2)

139491J TERMINAL BLOCK

4005686 TERMINAL BLOCK (REMOTE CONTROL)
(M1, M2, M4, M5)

2258247 THERMISTOR (HEAT EXCHANGER)

2260992 THERMISTOR (HEAT EXCHANGER) (M3)

2258261 THERMISTOR (SUCTION AIR)

Expanded Model Nomenclature

M1 - FDMQO9RVJU
M2 - FDMQ12RVJU
M3 - FDMQ15RVJU
M4 - FDMQ18RVJU
M5 - FDMQ24RVJU
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Ref. Part Ref. Part

No: No: Description: No: No: Description:

Image 1: Image 1:

1 2392945 HEAT EXCHANGER ASSY. (M1, M2) 58 2261229 COVER/ SWITCH BOX (M1, M2)

2 2258254 THERMISTOR ASSY. (M1, M2) 59 2258191 DRAIN PAN ASSY. (M1, M2)

3 007432J RETAINER/ THERMISTOR CLAMP (M1, M2) 60 1985421 ANTI-BACTERIAL AGENTS ASSY. (M1, M2)

4 2258247 THERMISTOR (HEAT EXCHANGER) (M1, M2) 61  537994J CAP/ DRAIN SOCKET (M1, M2)

5 NA SOUND ABSORBING PUTTY (M1, M2) 62 2261236 AIR INLET FLANGE ASSY. (M1, M2)

6 NA VIBRO-ISOLATING PUTTY (M1, M2) 63 2261243 AIR OUTLET FLANGE ASSY. (M1, M2)

7 NA SEALING MATERIAL (M1, M2) 64 2261250 THERMAL INSULATION (PARTITION) (M1, M2)

8 1723546 FLARE NUT (M1, M2) 65 2261267 THERMAL INSULATION (RIGHT) (M1, M2)

9 119848J FLARE NUT (M1, M2) 66 2261135 SIDE PLATE (RIGHT) (M1, M2)

10 2392952 SIROCCO FAN ASSY. (M1, M2) 67 2261274 THERMAL INSULATION (UPPER) (M1, M2)

11 2261027 FAN TOP PLATE ASSY. (M1, M2) 68 2261281 DRAIN HOSE ASSY. (M1, M2)

12 170618J BUSHING (LOW VOLTAGE) (M1, M2) 69 4017146 FRONT STAY ASSY. (M1, M2)

13 144573) BUSHING (LOW VOLTAGE) (M1, M2) 70 NA MOUNTING PLATE (M1, M2)

14 2258261 THERMISTOR (SUCTION AIR) (M1, M2) 71 2392983 SEALING MATERIAL (TOP PLATE 2) (M1, M2)

15 2261034 FAN HOUSING (UPPER) (M1, M2) 72 NA HEX. TAPPING SCREW (M1, M2)

16 2261041 FAN HOUSING (LOWER) (M1, M2) 73 2392990 BLIND PLATE (M1, M2)

17 1863716 SIROCCO ROTOR ASSY. (M1, M2) 74 2261142 SIDE PLATE (LEFT) (M1, M2)

18 011582J HEX. SOCKET SCREW (M1, M2) 75 2261159 CHAMBER COVER (M1, M2)

19 2385699 FAN MOTOR (M1, M2) 76 2261166 BOTTOM PLATE (M1, M2)

20 2261058 MOTOR BASE (M1, M2) 77 2261173 BOTTOM PLATE (3) (M1, M2)

21 4007850 MOTOR FIXING PLATE (M1, M2) 78 2261180 HOOK (M1, M2)

22 2392969 BLIND PLATE (M1, M2) 79 2261197 BOTTOM FRAME (M1, M2)

23 NA SWITCH BOX ASSY. (M1, M2) 80 NA ACCESSORIES ASSY. (1) (M1, M2)

24 380402J LOCKING CARD SPACER (M1, M2) 81  038187J INSULATION TUBE (M1, M2)

25 4015749 REACTOR (M1, M2) 82  152134J DRAIN HOSE (M1, M2)

26 2261072 EARTH WIRE (M1, M2) 83 2261298 SEALING MATERIAL (M1, M2)

27 NA SERVICE LID ASSY. (M1, M2) 84 2393001 CONDUIT MOUNTING PLATE (M1, M2)

28 2261089 DRAIN PUMP (M1, M2) 85  031111J INSULATION TUBE (M1, M2)

29 2261096 FLOAT SWITCH ASSY. (M1, M2) 86 4000023 SEALING MATERIAL (M1, M2)

30 4015732 DRAIN PUMP MOUNTING STAND (M1, M2) 87  032284J SEALER/ DRAIN HOSE (M1, M2)

31 4015733 FLOAT SWITCH MOUNTING PLATE (M1, M2) 88  537320J HOSE BAND (M1, M2)

32 2261111 DRAIN PUMP MOUNTING PLATE (M1, M2) 89 NA HEX. TAPPING SCREW (M1, M2)

33 4005686 TERMINAL BLOCK (REMOTE CONTROL) (M1, M2) 90  NA PLAIN WASHER (FOR WOOD) (M1, M2)

34 NA GROUNDING WIRE (M1, M2) 91 1755334 WASHER FIXING MATERIAL (M1, M2)

35 4015734 WIRE HARNESS ASSY. (M1, M2) 92 NA CAUTION LABEL (DRAIN PIPING) (M1, M2)

36 2374682 WIRE HARNESS ASSY. (REMOTE CONTROLLER) 93 NA CAUTION LABEL (BURN HAZARD) (M1, M2)
(M1, M2) 94 NA CAUTION LABEL (ELECTRIC SHOCK) (M1, M2)

37 4018727 WIRE HARNESS ASSY. (M1, M2) 95 NA CAUTION LABEL (ROTATING) (M1, M2)

38 2258139 WIRE HARNESS ASSY. (ACS) (M1, M2) Expanded Model Nomenclature

39 2374668 SET PLATE/ IMPLEMENT USE (4) (M1, M2) M1 - FDMQO9RVJU

40 NA TAPPING SCREW (M1, M2) M2 - FDMQI2RVJU

41 NA PAN HEAD TAPPING SCREW (M1, M2)

42 352004 WIRE CLIP (M1, M2) M3 - FDMQ15RVJIU

43 027843 WIRE CLIP (M1, M2) M4 - FDMQ18RVJU

44 1855164 HARNESS LIFT (M1, M2) M5 - FDMQ24RVJU

45  081675J LATCH (M1, M2)

46 NA TRUSS HEAD TAPPING SCREW (M1, M2)

47 NA CROSS-RECESSED TAPPING SCREW (M1, M2)

48 2374675 RESIN CASE (M1, M2)

49 2385675 WIRE HARNESS (M1, M2)

50 2390792 PRINTED CIRCUIT ASSY. (M1, M2)

51  065331J CAPACITY SETTING ADAPTOR (M2)

51  066964J CAPACITY SETTING ADAPTOR (M1)

52 139491J TERMINAL BLOCK (M1, M2)

53 2392976 PRINTED CIRCUIT ASSY. (M1, M2)

54 2261128 TOP PLATE ASSY. (M1, M2)

55 2261205 COVER/ INSPECTION HATCH (M1, M2)

56 4015767 BOTTOM PLATE (4) (M1, M2)

57 2261212 HOLD PLATE (M1, M2)

RP-D6339

www.daikincomfort.com




FDMQ15RVJU
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Ref. Part Ref. Part

No: No: Description: No: No: Description:

Image 1: Image 1:

1 2393018 HEAT EXCHANGER ASSY. (M3) 59 2261212 HOLD PLATE (M3)

2 2260992 THERMISTOR (HEAT EXCHANGER) (M3) 60 2261229 COVER/ SWITCH BOX (M3)

3 007432J RETAINER/ THERMISTOR CLAMP (M3) 61 2258184 DRAIN PAN ASSY. (M3)

4 2258247 THERMISTOR (HEAT EXCHANGER) (M3) 62 1985421 ANTI-BACTERIAL AGENTS ASSY. (M3)

5 380120J FITTING SPRING/ THERMISTOR (M3) 63  537994J CAP/ DRAIN SOCKET (M3)

6 NA SOUND ABSORBING PUTTY (M3) 64 2261560 AIR INLET FLANGE ASSY. (M3)

7 NA VIBRO-ISOLATING PUTTY (M3) 65 2261577 AIR OUTLET FLANGE ASSY. (M3)

8 NA SEALING MATERIAL (M3) 66 2261250 THERMAL INSULATION (PARTITION) (M3)

9 NA SEALING MATERIAL (MIDDLE THERMISTOR) (M3) 67 2261267 THERMAL INSULATION (RIGHT) (M3)

10 1723546 FLARE NUT (M3) 68 2261135 SIDE PLATE (RIGHT) (M3)

11 119849) FLARE NUT (M3) 69 2261584 THERMAL INSULATION (TOP) (M3)

12 2393025 SIROCCO FAN ASSY. (M3) 70 2261281 DRAIN HOSE ASSY. (M3)

13 2261313 FAN TOP PLATE ASSY. (M3) 71 4017147 FRONT STAY ASSY. (M3)

14 170618J BUSHING (LOW VOLTAGE) (M3) 72 NA MOUNTING PLATE (M3)

15 144573) BUSHING (LOW VOLTAGE) (M3) 73 2374699 SEALING MATERIAL (TOP PLATE 2) (M3)

16 2258261 THERMISTOR (SUCTION AIR) (M3) 74 NA HEX. TAPPING SCREW (M3)

17 2261034 FAN HOUSING (UPPER) (M3) 75 2392990 BLIND PLATE (M3)

18 2261041 FAN HOUSING (LOWER) (M3) 76 2261142 SIDE PLATE (LEFT) (M3)

19 1863716 SIROCCO ROTOR ASSY. (M3) 77 2261337 CHAMBER COVER (M3)

20  011582J HEX. SOCKET SCREW (M3) 78 2261344 BOTTOM PLATE (M3)

21 2385707 FAN MOTOR (M3) 79 2261351 BOTTOM PLATE (3) (M3)

22 2261058 MOTOR BASE (M3) 80 2261180 HOOK (M3)

23 4007850 MOTOR FIXING PLATE (M3) 81 2261553 BOTTOM FRAME (M3)

24 2392969 BLIND PLATE (M3) 82 NA ACCESSORIES ASSY. (1) (M3)

25 NA SWITCH BOX ASSY. (M3) 83  038187J INSULATION TUBE (M3)

26 380402J LOCKING CARD SPACER (M3) 84  152134J DRAIN HOSE (M3)

27 4015730 REACTOR (M3) 85 2261298 SEALING MATERIAL (M3)

28 2261072 EARTH WIRE (M3) 86 2393001 CONDUIT MOUNTING PLATE (M3)

29 NA SERVICE LID ASSY. (M3) 87  031111J INSULATION TUBE (M3)

30 2261089 DRAIN PUMP (M3) 88 4000023 SEALING MATERIAL (M3)

31 2261096 FLOAT SWITCH ASSY. (M3) 89  032284J SEALER/ DRAIN HOSE (M3)

32 4015732 DRAIN PUMP MOUNTING STAND (M3) 90  537320J HOSE BAND (M3)

33 4015733 FLOAT SWITCH MOUNTING PLATE (M3) 91 NA HEX. TAPPING SCREW (M3)

34 2261111 DRAIN PUMP MOUNTING PLATE (M3) 92 NA PLAIN WASHER (FOR WOOD) (M3)

35 4005686 TERMINAL BLOCK (REMOTE CONTROL) (M3) 93 1755334 WASHER FIXING MATERIAL (M3)

36 NA GROUNDING WIRE (M3) 94 NA CAUTION LABEL (DRAIN PIPING) (M3)

37 4015734 WIRE HARNESS ASSY. (M3) 95 NA CAUTION LABEL (BURN HAZARD) (M3)

38 2374682 WIRE HARNESS ASSY. (REMOTE CONTROLLER) 96 NA CAUTION LABEL (ELECTRIC SHOCK) (M3)
(M3) 97 NA CAUTION LABEL (ROTATING) (M3)

39 4018727 WIRE HARNESS ASSY. (M3) Expanded Model Nomenclature

40 2258139 WIRE HARNESS ASSY. (ACS) (M3) M1 - FDMQO9RVJU

41 2374668 SET PLATE/ IMPLEMENT USE (4) (M3) M2 - FDMQ12RVJU

42 NA TAPPING SCREW (M3)

43 NA PAN HEAD TAPPING SCREW (M3) M3 - FDMQ15RVJU

44 352004 WIRE CLIP (M3) M4 - FDMQ18RVJU

45 027843J WIRE CLIP (M3) M5 - FDMQ24RVJU

46 1855164 HARNESS LIFT (M3)

47 081675J LATCH (M3)

48  NA TRUSS HEAD TAPPING SCREW (M3)

49 NA CROSS-RECESSED TAPPING SCREW (M3)

50 2374675 RESIN CASE (M3)

51 2385675 WIRE HARNESS (M3)

52 2390792 PRINTED CIRCUIT ASSY. (M3)

53 064060J CAPACITY SETTING ADAPTOR (M3)

54 139491J TERMINAL BLOCK (M3)

55 2393032 PRINTED CIRCUIT ASSY. (M3)

56 2261320 TOP PLATE ASSY. (M3)

57 2261205 COVER/ INSPECTION HATCH (M3)

58 4015767 BOTTOM PLATE (4) (M3)
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Ref. Part Ref. Part

No: No: Description: No: No: Description:

Image 1: Image 1:

1 2393049 HEAT EXCHANGER ASSY. (M4) 56 4015767 BOTTOM PLATE (4) (M4, M5)

1 2393056 HEAT EXCHANGER ASSY. (M5) 57 2261212 HOLD PLATE (M4, M5)

2 2258254 THERMISTOR ASSY. (M4, M5) 58 2261229 COVER/ SWITCH BOX (M4, M5)

3 007432J RETAINER/ THERMISTOR CLAMP (M4, M5) 59 2258184 DRAIN PAN ASSY. (M4, M5)

4 2258247 THERMISTOR (HEAT EXCHANGER) (M4, M5) 60 1985421 ANTI-BACTERIAL AGENTS ASSY. (M4, M5)

5 NA SOUND ABSORBING PUTTY (M4, M5) 61  537994J CAP/ DRAIN SOCKET (M4, M5)

6 NA VIBRO-ISOLATING PUTTY (M4, M5) 62 2261560 AIR INLET FLANGE ASSY. (M4, M5)

7 NA SEALING MATERIAL (M4, M5) 63 2261577 AIR OUTLET FLANGE ASSY. (M4, M5)

8 1723546 FLARE NUT (M4, M5) 64 2261250 THERMAL INSULATION (PARTITION) (M4, M5)

9 119849 FLARE NUT (M4) 65 2261267 THERMAL INSULATION (RIGHT) (M4, M5)

9 1198509 FLARE NUT (M5) 66 2261135 SIDE PLATE (RIGHT) (M4, M5)

10 2393025 SIROCCO FAN ASSY. (M4, M5) 67 2261584 THERMAL INSULATION (TOP) (M4, M5)

11 2261313 FAN TOP PLATE ASSY. (M4, M5) 68 2261281 DRAIN HOSE ASSY. (M4, M5)

12 170618J BUSHING (LOW VOLTAGE) (M4, M5) 69 4017147 FRONT STAY ASSY. (M4, M5)

13 144573) BUSHING (LOW VOLTAGE) (M4, M5) 70 NA MOUNTING PLATE (M4, M5)

14 2258261 THERMISTOR (SUCTION AIR) (M4, M5) 71 2374699 SEALING MATERIAL (TOP PLATE 2) (M4, M5)

15 2261034 FAN HOUSING (UPPER) (M4, M5) 72 NA HEX. TAPPING SCREW (M4, M5)

16 2261041 FAN HOUSING (LOWER) (M4, M5) 73 2392990 BLIND PLATE (M4, M5)

17 1863716 SIROCCO ROTOR ASSY. (M4, M5) 74 2261142 SIDE PLATE (LEFT) (M4, M5)

18 011582J HEX. SOCKET SCREW (M4, M5) 75 2261337 CHAMBER COVER (M4, M5)

19 2385707 FAN MOTOR (M4, M5) 76 2261344 BOTTOM PLATE (M4, M5)

20 2261058 MOTOR BASE (M4, M5) 77 2261351 BOTTOM PLATE (3) (M4, M5)

21 4007850 MOTOR FIXING PLATE (M4, M5) 78 2261180 HOOK (M4, M5)

22 2392969 BLIND PLATE (M4, M5) 79 2261553 BOTTOM FRAME (M4, M5)

23 NA SWITCH BOX ASSY. (M4, M5) 80 NA ACCESSORIES ASSY. (1) (M4, M5)

24 380402J LOCKING CARD SPACER (M4, M5) 81  038187J INSULATION TUBE (M4, M5)

25 4015730 REACTOR (M4, M5) 82  152134) DRAIN HOSE (M4, M5)

26 2261072 EARTH WIRE (M4, M5) 83 2261298 SEALING MATERIAL (M4, M5)

27 NA SERVICE LID ASSY. (M4, M5) 84 2393001 CONDUIT MOUNTING PLATE (M4, M5)

28 2261089 DRAIN PUMP (M4, M5) 85  031111J INSULATION TUBE (M4, M5)

29 2261096 FLOAT SWITCH ASSY. (M4, M5) 86 4000023 SEALING MATERIAL (M4, M5)

30 4015732 DRAIN PUMP MOUNTING STAND (M4, M5) 87 032284 SEALER/ DRAIN HOSE (M4, M5)

31 4015733 FLOAT SWITCH MOUNTING PLATE (M4, M5) 88  537320J HOSE BAND (M4, M5)

32 2261111 DRAIN PUMP MOUNTING PLATE (M4, M5) 89 NA HEX. TAPPING SCREW (M4, M5)

33 4005686 TERMINAL BLOCK (REMOTE CONTROL) (M4, M5) 90  NA PLAIN WASHER (FOR WOOD) (M4, M5)

34 NA GROUNDING WIRE (M4, M5) 91 1755334 WASHER FIXING MATERIAL (M4, M5)

35 4015734 WIRE HARNESS ASSY. (M4, M5) 92 NA CAUTION LABEL (DRAIN PIPING) (M4, M5)

36 2374682 WIRE HARNESS ASSY. (REMOTE CONTROLLER) 93  NA CAUTION LABEL (BURN HAZARD) (M4, M5)
(M4, M5) 94 NA CAUTION LABEL (ELECTRIC SHOCK) (M4, M5)

37 4018727 WIRE HARNESS ASSY. (M4, M5) 95 NA CAUTION LABEL (ROTATING) (M4, M5)

38 2258139 WIRE HARNESS ASSY. (ACS) (M4, M5) Expanded Model Nomenclature

39 2374668 SET PLATE/ IMPLEMENT USE (4) (M4, M5) M1 - FDMQO9RVJU

40  NA TAPPING SCREW (M4, M5) M2 - FDMQ12RVJU

41 NA PAN HEAD TAPPING SCREW (M4, M5)

42 352004 WIRE CLIP (M4, M5) M3 - FDMQ15RVJU

43 027843 WIRE CLIP (M4, M5) M4 - FDMQ18RVJU

44 1855164 HARNESS LIFT (M4, M5) M5 - FDMQ24RVJU

45  081675J LATCH (M4, M5)

46 NA TRUSS HEAD TAPPING SCREW (M4, M5)

47 NA CROSS-RECESSED TAPPING SCREW (M4, M5)

48 2374675 RESIN CASE (M4, M5)

49 2385675 WIRE HARNESS (M4, M5)

50 2390792 PRINTED CIRCUIT ASSY. (M4, M5)

51  065336J CAPACITY SETTING ADAPTOR (M4)

51  065341J CAPACITY SETTING ADAPTOR (M5)

52 139491J TERMINAL BLOCK (M4, M5)

53 2393032 PRINTED CIRCUIT ASSY. (M4, M5)

54 2261320 TOP PLATE ASSY. (M4, M5)

55 2261205 COVER/ INSPECTION HATCH (M4, M5)
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